
 

79 Elm Street 
Hartford, CT 06106-5127 
860.424.3000 

An Affirmative Action/Equal Opportunity Employer 

            

 

portal.ct.gov/DEEP 
 

 

 December 13, 2024 
 
Wieland Rolled Products North America, LLC 
215 Piedmont Street 
Waterbury, CT 06706 
(via electronic mail to: Dean.Stoddart@wieland.com)   
 
Attn: Dean Stoddart, Engineering Manager 
 
Re: Permit Issuance 
 Application No. 201406851  
 Permit No. CT0021873  
 
Dear Dean Stoddart:   
 
Pursuant to Section 22a 430 of Chapter 446k, Connecticut General Statutes ("CGS"), and Regulations of 
Connecticut State Agencies ("RCSA") adopted thereunder, as amended, and Section 402(b) of the Clean 
Water Act, as amended, 33 USC 1251, et. seq., the Department of Energy and Environmental Protection 
[...]
various document and unused equipment storage. Building 72 has been demolished.  
 
1.5 FACILITY CHANGES 
The Regulations of the Connecticut State Agencies (“RCSA”) require that permittees notify DEEP 
and obtain written approval of any facility expansion or process change that may result in an 
increased or new discharge or constitute a new source, and of any expansion or significant changes 
made to a wastewater collection system, treatment system, or its method of operation in accordance 
with RCSA Section 22a-430-3(i).  These regulatory provisions are commonly referred to as “3(i) 
determinations”. DEEP will review the notification and determine if the change can be 
implemented under the current permit or if the requested change requires a permit modification to 
protect waters of the State in accordance with RCSA Section 22a-430-4(p).   

The following are a list of 3(i) determinations since the previous permit:  

Application No. 3(i) Approval 
issuance Date  

Change Implemented 

Application No. 
202108372 

September 1, 2021 Installation of a pH meter to the retention tank, which 
includes a Hach pH/Oxidation Reduction Potential 
(“ORP”) sensor and SC200 controller, to enable 
confirmation that the wastewater from the plating 
operations is at the required pH. 
Installation of a check valve to the wastewater piping 
between the #2 secondary reactor tank (Unipure) and the 
holding tank to prevent reverse flow, because the #2 
secondary reactor tank (Unipure) is at a higher elevation 
than the holding tank.  
Addition of an alarm to the pH controller that will alert the 
operator if pH is outside of the acceptable pH range. 
Installation of a transfer line from the #2 secondary 
clarifier (Unipure) to the sludge holding tank, to enable 
solids processing and removal through the sludge press. 

Application No. 
202209699 

November 3, 2022 Installation of high-level alarms (float switch and auto 
dialer) to the 40,000-gallon retention tank, the 20,000-
gallon holding tank and the 3950-gallon pit associated with 
the treatment system. The high-level alarms provide 
automatic notification to the facility’s personnel to improve 
response time and allow prompt corrective actions such as 
re-directing or stopping the flow of wastewater. 

Application No. 
202212534 

February 16, 2023 Installation of a 6-inch three-way ball valve with electronic 
actuator at the piping junction for recirculating wastewater 
and discharging treated wastewater. The change was 



Fact Sheet  
NPDES Permit No. CT0021873 
                                                     Page 7 of 39 
 

needed to provide operators a way to open the recirculating 
piping and close the outfall piping simultaneously.  

Application No. 
202402040 

March 25, 2024 Installation of a relay switch at the electronically actuated 
three-way ball valve that controls the discharge and 
recirculation of wastewater to provide better accuracy in 
discharge flow reporting. 

 
1.6 DESCRIPTION OF INDUSTRIAL PROCESS 
Wieland is a precision re-roll mill, producing specialty light gage copper and stainless-steel 
alloys. Wieland uses municipal water for its production operation at the facility. The production 
processes are as follows: 

Acid Pickling – Plating Line #8 is used interchangeably for plating and acid pickling. When 
pickling occurs, the plating tank is drained and replaced with sulfuric acid. The material is first 
cleaned in a caustic solution and then rinsed. Then the material is treated with sulfuric acid and 
rinsed again. Lastly, there is an anti-tarnish treatment before the final rinse. The rinsewater drag 
out from the plating/pickling tanks and wastewater from the air scrubbers are directed to the #8 
plating equalization tank. 

Electroplating – This occurs in Plating Lines #7, #8, #9 and #10. The process includes cleaning 
the material in caustic solution and rinsing before the electroplating process. The rinsewater and 
drag-out from the plating tanks go to a separate equalization tank for each plating line. Spent 
rinsewater is then directed to the treatment system. 

Laboratory Rinsewater – The laboratory is used for quality control from the plating process. 
Wastewater is generated from washing glassware in the laboratory sinks and discharged to the #8 
plating equalization tank. 

De-ionized Regeneration Wastewater – An ion exchange system is used to provide de-ionized 
water for the plating lines. The backwash from the ion exchange system drains to #10 plating 
line equalization tank. 
 
 
1.7 TREATMENT SYSTEM DESCRIPTION 
Process wastewater is discharged to the on-site wastewater treatment system through 
underground piping. The wastewater flows through an equalization tank, two-stage 
neutralization, metal precipitation and clarification prior to discharge to the Naugatuck River 
through the City of Waterbury’s storm sewer.  
 
The following is a description of the treatment system: 

Pretreatment - The initial wastewater treatment step is performed at each plating area. The 
wastewaters from each of the four copper bond plating lines, overflow from the fume scrubber, 
and steam condensate from the heat exchanger associated with each line, are collected in a 2,000 
gallon “destruct” tank located at each copper bond line. Sulfuric acid is added to the tanks to 
maintain a pH of approximately 2.5. These tanks are equipped with alarms to notify the treatment 
plant operator if the pH goes above 5. The flow from each “destruct” tank is continuously metered 
as it flows to the retention tank.  



Fact Sheet  
NPDES Permit No. CT0021873 
                                                     Page 8 of 39 
 

Equalization - Incoming wastewater from the manufacturing building flows into a 40,000-gallon 
retention tank where waste streams are combined and mixed in the tank with a recirculating pump 
for equalization. These tanks are equipped with alarms to notify the treatment plant operator if the 
pH goes above 5 standards units (“S.U.”). The flow rate and water level are continuously 
monitored.  

Neutralization - Neutralization of the wastewater consists of a two-stage process. Wastewater is 
pumped from the retention tank into the first stage neutralization tank, where lime is added to raise 
the pH to between 8 and 11 S.U. Wastewater then flows into the second stage neutralization tank, 
where air is pumped into the tank. Ferrous chloride is also added into the first tank at 175 mL/min 
to aid in settling during primary clarification.  

Primary Clarification - Following the second stage neutralization tank, wastewater is directed to a 
lamella clarifier for primary clarification. A synthetic polymer (Amerfloc 285) is added to enhance 
clarification. A portion of the sludge generated in the primary clarifier is returned to the first 
neutralization tank for further treatment. The remaining sludge is pumped to a holding tank for 
solids. 

Wastewater from the primary clarifier is usually directed to an uncovered outdoor holding tank, 
also referred to as the “swimming pool”, which is continuously monitored by a water level meter. 
When necessary, the wastewater may be manually redirected to an underground tank, known as 
“Pit”, when the water requires further treatment. In such cases, wastewater from the Pit flows back 
into the retention tank to repeat equalization, neutralization, and primary clarification. The Pit has 
an approximate capacity of 3,950 gallons and is an underground tank beneath the wastewater 
treatment plant. The Pit routinely receives water from the trenches in the wastewater treatment 
plant area. The trenches are used to collect wastewater generated by draining and cleaning 
wastewater treatment tanks and other housekeeping tasks.  

Secondary Clarification - Wastewater is pumped to either the Parkson Reactor Tank (via pumps A 
& C) or the Unipure Reactor Tank (via pump B) from “swimming pool”. Both reactor tanks add 
ferrous chloride, lime, and air to the wastewater which is thoroughly mixed with a mechanical 
mixer. Water flows to the Parkson clarifier at up to 135 gallons per minute (“gpm”) and polymer 
(Amerfloc 285) is added at the rate of 600 to 700 mL/min to enhance clarification. Water flows to 
the Unipure clarifier at 40 to 70 gpm and the same polymer is added at the rate of 500 to 600 
mL/min to enhance clarification. For secondary clarification and solids removal, water from the 
Parkson Reactor Tank flows to the Parkson Clarifier, and water from the Unipure Reactor Tank 
flows to the Unipure Clarifier. Typically, only the Parkson Reactor and Clarifier are used when 
flows are low. Sludge from the clarifiers is either pumped back to the first neutralization tank or 
to the solids holding tank.  

Sludge Dewatering - A holding tank for solids is fed through a filter press before off-site disposal. 
Filtrate from the dewatering process is sent to the Pit, which then flows to the retention tank 
(equalization basin) and through the rest of the treatment process.  

Treated Effluent Discharge - Treated effluent from the secondary clarifiers is discharged to the 
Naugatuck River via the City of Waterbury’s storm drain system. Prior to discharge, the treated 
effluent flows through a flow meter and a pH meter, each with chart recorders. If the pH is outside 
the target range, an alarm sounds at the discharge sampling location. The treated wastewater also 
flows through a turbidity meter. If the pH is outside of the target range or turbidity exceeds 15 



Fact Sheet  
NPDES Permit No. CT0021873 
                                                     Page 9 of 39 
 

Nephelometric Turbidity Units (NTU), the wastewater is manually redirected back to the Pit by 
gravity for further treatment.  

 
1.8 COMPLIANCE HISTORY 

Based on Wieland’s Discharge Monitoring Reports (“DMR”) data evaluated from January 2019 
to December 2023, the Permittee reported the following effluent violations. The exceedances have 
been corrected. 
 

Table 1.4: Effluent violations in the past 5 years 
MONTH/ 

YEAR DSN PARAMETER TYPE OF 
LIMIT 

PERMITTED 
LIMIT EXCEEDENCE 

11/30/2019 001A Aquatic toxicity, Daphnia pulex  MDL 70% 34.4% 
2/28/2021 001A Aquatic toxicity, Daphnia pulex MDL 70% 38% 
3/31/2024 001A Aquatic toxicity, Daphnia pulex MDL 70% 6.25% 
3/31/2021 001A Zinc, Total MDL 1.91 mg/l 2.38 mg/l 
1/31/2022 001A Iron, Total MDL 5.0 mg/l 7.6 mg/l 
4/30/2022 001A Total Suspended Solids MDL 30 mg/l 38.5 mg/l 
8/31/2022 001A Total Suspended Solids MDL 30 mg/l 37.5 mg/l 

  MDL: Maximum daily limit 
 
The Permittee is not subject to an ongoing enforcement action but had undergone the following 
enforcement actions: 
 
A Notice of Violation (NOV WR IN 18014) was issued on May 31, 2018, for the following. 
 

1. Failure to maintain practices, procedures, and facilities designed to prevent, minimize, and 
control spills, leaks, or other unplanned releases from Wieland as required by Section 22a-
430-3(p)(1) of the RCSA on December 5, 2014, February 17, 2015, February 23, 2015, 
January 26, 2016, June 11, 2017, July 11, 2017, and January 20, 2018. 

 
2. Failure to notify the DEEP in accordance with the requirements of Sections 22a-430-

3(j)(11)(D) and 22a-430-3(k)(4) of the RCSA for spill/bypass events cited above. 
 

The notice of violation (“NOV”) required Wieland to review, update, as needed, and submit their 
spill prevention and control plan, standard operating procedures, and updated operations and 
maintenance manual. The NOV was closed on July 27, 2023, when the Permittee obtained a 
consultant to manage on-site monitoring. 
 
An Administrative Order (Docket No. CWA-AO-R01-FY19-05) was issued by the United 
States Environmental Protection Agency (“EPA”) on April 18, 2019, for the following: 
 
On four occasions from February 17, 2015, through June 11, 2017, Somers Thin Strip, now 
Wieland, discharged untreated or partially treated wastewater via an outfall of the City of 
Waterbury’s Municipal Separate Storm System (“MS4”) to the Naugatuck River without 
authorization of an NPDES permit.  



Fact Sheet  
NPDES Permit No. CT0021873 
                                                     Page 10 of 39 
 

 
The order required Wieland to submit a revised spill prevention, control, and countermeasure plan 
/ spill prevention and control plan (“SPCC & SPC Plan”) and a wastewater conveyance system 
asset management plan to EPA and DEEP. Wieland complied with the requirements and the 
administrative order was closed on February 25, 2020. 
 
Previous NPDES Permit Compliance Schedule:  
The previous permit issued on December 18, 2009, contained a compliance schedule that required 
the Permittee to submit a report of the results of chronic toxicity tests before December 31st of 
each calendar year. The Permittee complied and has submitted the results of chronic toxicity tests 
to DEEP annually. 
  
The compliance schedule in the previous permit also required the Permittee to submit for the 
review and written approval of the Commissioner, plans and a schedule for the elimination of all 
direct non-contact cooling water discharges (NCCW) into surface waters (DSN 001-B) and to 
perform the elimination after approval. The Permittee has re-routed the NCCW, and the NCCW is 
now permitted under General Permit No. CTSIU0015 (see Section 1.3 of this fact sheet). 
 
1.9 GENERAL ISSUES RELATED TO THE APPLICATION 
 
1.9.1 FEDERALLY RECOGNIZED INDIAN LAND 
As provided in the permit application, the site is not located on federally recognized Indian land. 
 
1.9.2 COASTAL AREA/COASTAL BOUNDARY 
The activity is not located within a coastal boundary as defined in CGS 22a-94(b). 
 
1.9.3 ENDANGERED SPECIES  
Based on a letter dated April 22, 2024, from DEEP’s Bureau of Natural Resources, no extant 
populations of federal or state endangered, threatened or special concern species (RCSA Sec. 26-
306) are known to occur within the project area associated with the wastewater discharge. 
 
1.9.4 AQUIFER PROTECTION AREAS 
As provided in the permit application, the site is not located within a protected area identified on 
a Level A or B map. 
 
1.9.5 CONSERVATION OR PRESERVATION RESTRICTION 
As provided in the permit application, the property is not subject to a conservation or preservation 
restriction. 
 
1.9.6 PUBLIC WATER SUPPLY WATERSHED 
As provided in the permit application, the site is not located within a public water supply 
watershed. 
 
SECTION 2 RECEIVING WATER BODY INFORMATION 
Wieland discharges into the Naugatuck River. The segment of the Naugatuck River is identified 
as CT6900- 00_03 and is a class “B” water. Class B waters are designated for: habitat for fish and 



Fact Sheet  
NPDES Permit No. CT0021873 
                                                     Page 11 of 39 
 

other aquatic life and wildlife; recreation; and industrial and agricultural water supply. This 
waterbody segment is identified on the 2022 Integrated Water Quality Report as an impaired 
waterbody. There are two impaired designated uses associated with this waterbody: 1) An 
impairment to recreation due to Escherichia coli (E. coli) and 2) an impairment to the habitat for 
fish, other aquatic life, and wildlife with an unknown cause.  
FINAL-2022-IWQR-Connecticut-305b-Assessment-Results-for-Rivers-and-Streams.pdf 
FINAL-2022-IWQR-List-of-Impaired-Waters-for-Connecticut-EPA-Category-5.pdf 
 
Figure 2.1. Image of Applicable Section of 2022 Connecticut Integrated Water Quality Report 

 

 
 
Figure 2.2. Image of Applicable List of impaired waters for Connecticut 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Figure 2.3. Image of discharge location with waterbody segment ID 
 

https://portal.ct.gov/-/media/DEEP/water/water_quality_management/305b/2022/FINAL-2022-IWQR-Appendix-A-1-Connecticut-305b-Assessment-Results-for-Rivers-and-Streams.pdf
https://portal.ct.gov/-/media/DEEP/water/water_quality_management/305b/2022/FINAL-2022-IWQR-Appendix-B-1-List-of-Impaired-Waters-for-Connecticut-EPA-Category-5.pdf